



TEST REPORT

DATE: 01/31/2008

TEST NUMBER: 112227

CLIENT	Superior Manufacturing Group
---------------	------------------------------

TEST METHOD CONDUCTED	ASTM D412 Breaking Load and Elongation
------------------------------	--

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	585 Eco Stance
COLOR	Black
ROLL	585S0035BL
CONSTRUCTION	Rubber
FIBER	----
BACKING	----
REFERENCE	

TEST CONDITION	70°F and 65% Relative Humidity
TEST SPEED	12 inches/minute
AVERAGE SPECIMEN THICKNESS	0.150 Inch

TEST RESULTS

	BREAKING LOAD	ELONGATION
Specimen 1	58.0 Lbs	720.5%
Specimen 2	60.4 Lbs	678.6 %
Specimen 3	57.7 Lbs	628.6%
Specimen 4	61.2 Lbs	714.9%
Specimen 5	63.1 Lbs	721.6%
AVERAGES	60.1 Lbs	692.8%
TENACITY		801.3 Lbs/Square Inch

APPROVED BY: _____

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.